
  

B A S I S  O F  D E S I G N  R E P O R T  

Plum Creek Water Purification Facility 
Expansion — Final 

September 7, 2017 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

 i 

Table of Contents 
1.0 Introduction  ............................................................................................................................... 1 
2.0 Water Quality Analysis ..................................................................................................................... 1 
3.0 Advanced Treatment Selection ........................................................................................................ 8 
4.0 Electrical System Analysis .............................................................................................................. 19 
[...]
define the blend ratio of water sources to be treated. Defining the acceptable finished water TDS will 
dictate the raw water quality blending assumptions used for the basis of design for new and existing 
treatment processes. Based on the water quality data, a finished water TDS between 400-500 mg/L is 
readily achievable with a 40-60% blend ratio of new and current source waters. To balance the various 
water quality factors, a 50:50 blend of new to existing source waters will be assumed in this BDR. Based 
on this blend, the relevant water quality parameters considered as a result of the blend strategy include: 

• TDS – A target finished water TDS between 400-500 mg/L is recommended based on aesthetic 
impacts of elevated TDS. The secondary MCL (sMCL) for TDS is 500 mg/L and based on measured 
TDS concentrations at the various sources maintaining the finished PCWPF finished water below this 
threshold can be achieved with by blend 50% (or less) of current sources with the new sources. The 
TDS concentration of the finished water will vary with the actual TDS concentrations in the various 
water supplies, particularly in Sources 1 and 3 where the seasonal variability in flow can impact TDS 
concentrations. Since limited water quality data is available for Source 3, additional sampling is 
recommended to characterize the seasonal TDS concentrations in this source.   

• Hardness – The existing PCWPF raw water hardness is approximately 130 mg/L as CaCO3. The 
blended raw water hardness would be 140 to 160 mg/L as CaCO3, depending on the source. Because 
the background hardness in EPC is significantly higher than the other source waters (270 mg/L as 
CaCO3), the PCWRA outfall results in a lower blended hardness. Note that on 11/23/15, the Source 1 
hardness was significantly higher (360 mg/L as CaCO3) than the typical average of 190 mg/L. This 
sample is considered an outlier and has not been included in the average hardness calculation for 
Source 1, however additional sampling is recommended to demonstrate the average hardness (and 
resulting blended hardness) in order to determine if additional treatment is needed to address high 
hardness.  

Waters in the 60-120 mg/L as CaCO3 range are typically considered moderately hard while 120-180 
mg/L as CaCO3 is considered hard water and hardness greater than 180 mg/L as CaCO3 is very hard 
water (McGowan, 2000). Many water providers in the Denver metro area provide water in the 100-
230 mg/L as CaCO3 range and therefore neither source water likely warrants the implementation of 
chemical softening or other treatment (e.g., NF or RO). However, the Town should remain cognizant 
that high EPC background hardness and variability in the concentration could result in spikes in 
Source 1 and Source 3 which could require additional blend consideration with current sources. 

• Chloride and Sulfate – Elevated chloride concentrations in EPC (upstream) were observed and 
ranged from 140-240 mg/L. This is significantly higher than the current sources, where 
concentrations range from 39-58 mg/L. Although the background concentration in EPC is 
approaching the sMCL of 250 mg/L, none of the proposed new sources exceeded 160 mg/L in the 
samples collected for this BDR. 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

6   

Sulfate concentrations were remained well below the sMCL of 250 mg/L for all sources as well as the 
EPC upstream of Source 2 and were consistently in the 50-60 mg/L range throughout the sampling 
conducted for this BDR. 

• TOC – The TOC concentration in the existing PCWPF source water is approximately 1 mg/L. The 
average TOC from the available data of Source 1 is 5.9 mg/L, 7.2 mg/L for Source 2, and 3 mg/L from 
Source 3. The blended raw water TOC entering the PCWPF is expected to range from 2 to 4 mg/L 
depending on the new source. Note that the dissolved organic carbon (DOC) concentrations were 
nearly identical to the TOC concentrations for each sampling event.  

• Iron/Manganese – The existing well sources have relatively high concentrations of both iron 
(average of 1.7 mg/L, sMCL=0.3 mg/L) and manganese (0.34 mg/L, sMCL=0.05 mg/L)). These 
constituents are typically removed with pre-oxidation and flocculation/sedimentation, however the 
greensand filters at the PCWPF were originally designed for additional removal upstream of the MF 
membranes. Both of these parameters will be at lower concentrations after blending with any of the 
new sources and oxidation will be maintained so that iron and manganese in the filter effluent is 
below the sMCL concentrations. 

• Bromide – Similar to TDS, hardness, and chloride, the background concentration of bromide in EPC 
is about twice the concentration of the new sources (and triple the existing sources). Elevated 
concentrations of bromide could impact bromate formation if not blended. Additional sampling is 
recommended to characterize the variability of this parameter in the selected source water. 

• Ammonia – The ammonia concentration from the PCWRA fluctuates diurnally as well as throughout 
the week, with PCWRA reporting that the highest concentrations occur on Sunday/Monday and 
then decline throughout the week. A diurnal ammonia sampling study was conducting in January 
2006 and was repeated in January 2016 (as part of this project) to demonstrate the diurnal variation 
of ammonia in the PCWRA outfall (Figure 1). Both sampling events showed similar results with 
concentrations ranging from approximately 0.4 to 3.5 mg/L and an average concentration of 2.0 
mg/L. The variable ammonia concentrations and the maximum ammonia measured must be 
mitigated if using Source 2 in order to ensure that free chlorine disinfection is provided at PCWPF.  

 
Figure 1. Diurnal Ammonia Data from PCWRA Outfall 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

 7 

The diversion structures for either Source 1 or 3 would include a settling pond where some 
nitrification and homogenization may occur. Additional nitrification of the blended water in EPC at 
Source 3 is expected. The current well sources have an average ammonia concentration of 0.14 
mg/L, which will further blend down the ammonia concentration entering the PCWPF. Through 
some nitrification in the settling pond and blending with existing well sources, the PCWPF influent 
ammonia concentration will range between 0.9-1.2 mg/L. Nitrification in the BAC filters prior to MF 
membranes could range between 0-50% depending on the BAC operational parameters. The 
nitrification through the BAC will also rely on a relatively consistent feed concentration as the 
microbial community acclimates. High ammonia spikes could upset nitrification through BAC 
creating elevated concentrations passing through the treatment process. High chlorine doses would 
be required to breakpoint chlorinate and quench the residual ammonia.  

• CECs – Many common CECs measured in sources with significant contributions of wastewater 
effluent were also measured in each of the new sources. Although none of these compounds are 
currently regulated by the USEPA, public perception can drive the need to provide treatment that 
addresses the removal of these compounds. Some dilution was observed by EPC flows for Sources 1 
and 3, however this dilution cannot be relied on as a consistent or controlled means of mitigation. 
The multiple barrier treatment approach proposed in this BDR will reduce many of these parameters 
through a variety of treatment mechanisms (i.e., blending, oxidation, metabolization, and 
adsorption).  

2.3 East Plum Creek Flows 
Considerations for upstream water quality in the EPC play an important role in the future 
implementation of a diversion structure in the creek in order to utilize return flow and free river water 
rights. The water quality sampling conducted and background data show that there are various point 
and non-point discharges that impact the overall water quality in EPC. The two known point discharges 
in EPC upstream of Source 1 are the effluent from the Perry Park Water and Sanitation District’s 
Sageport WWTP (permitted for 0.1 mgd capacity with discharge to EPC in the area of the Bear Dance 
Golf Course) and the United Water and Sanitation District wells (i.e., Bell Mountain Ranch Wells). Note 
that the Waucodah WWTP is also owned by the Perry Park Water and Sanitation District (permitted for 
0.32 mgd) but discharges to West Plum Creek. 

The United Water and Sanitation District (UW&SD) discharges deep ground water from three wells 
located in Bell Mountain Ranch into EPC in order to recapture water rights from EPC at the diversion in 
Sedalia (Source 3). Monthly flow data from the UW&SD well is only available from 2004-2013. This flow 
data has been overlaid with EPC flow data from 2013-2015 (Figure 2). In 2013, there were two months 
with no well flow and other months with no flow from two of the three wells. In peak months, the wells 
are capable of delivering over 100 acre-ft (32.6 MG/month). There was no flow reported in December 
2015 or January 2016 from the UW&SD wells.  

Flow from the Bell Mountain Ranch wells is sporadic and the Town of Castle Rock has no control over 
the operation of the wells. With the only overlap in 2013, it can be seen that the contribution of flow 
from the UW&SD well is typically less than 20 percent of the total flow in EPC. Although the contribution 
of the well water improves the overall quality of EPC, this flow is not a reliable source for water quality 
improvement by dilution of the PCWRA outfall at the location of Source 1 or Source 3. 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

8   

 
Figure 2. EPC and Bell Mountain Ranch Flow Data 

3.0 Advanced Treatment Selection 
A large number of treatment technologies available for a multiple barrier treatment approach were 
evaluated for the PCWPF Expansion with the focus on utilizing and building around the existing 
treatment processes to maximize the efficiency and operational flexibility of new treatment. Some 
technologies such as reverse osmosis (RO) were initially explored but quickly eliminated due to the costs 
(both capital and life cycle) of treatment and brine disposal. 

The current flocculation/sedimentation, greensand filters, and microfiltration membranes are a robust 
treatment combination that will be utilized in conjunction with additional treatment processes to 
address the treatment and/or removal of CECs, pathogens, organics, and meet SDWA requirements. The 
proposed modifications to the existing treatment process include Pre-Ozone, Biologically Active Carbon 
(BAC) filtration, Ozone disinfection, Granular Activated Carbon (GAC) adsorption, and UV disinfection. 
The incorporation of these treatment processes into the facility are shown in the updated process flow 
diagram (PFD) (Figure 3), but the final combination of treatment processes (new and modified) is 
ultimately dependent on the selected source to be treated at the PCWPF. 

The multiple barrier treatment process addresses a range of CECs present in the source waters through 
a variety of treatment mechanisms including advanced oxidation (ozone), coagulation and 
sedimentation (existing process), biological removal (BAC), and adsorption (GAC). Each of the new 
processes is described in greater detail herein.  

Improvements to the existing solids handling process may be necessary to address ongoing concerns 
with the discharge of solids to PCWRA. Since PCWRA effluent constitute a significant proportion of the 
source water supply, recycling (and potentially increasing the concentration) of contaminants in the 
overall water system could eventually impair the ability of the PCWPF to maintain acceptable treatment. 
In addition, more solids will be generated from the PCWPF which will impact the ability for PCWRA to 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

 9 

handle the quantity of solids from the PCWPF. Evaluation of the solids handling process is beyond the 
scope of this study. 

 

 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

10 

Backwash 
Equalization 

Basin

Aerators Rapid 
Mix

Flocculation/
Sedimentation

Biologically 
Active Carbon 

Filteration

POTASSIUM 
PERMANGANATE

POTASSIUM 
PERMANGANATE

FERRIC 
CHLORIDE

POTASSIUM 
PERMANGANATE

SODIUM 
HYDROXIDE

FERRIC 
CHLORIDE

POTASSIUM 
PERMANGANATE

SODIUM 
HYDROXIDE

Microfiltration 
MembranesStrainers

Chlorine 
Contact Basin

GAC UV
Disinfection

SODIUM 
HYPOCHLORITE

SODIUM 
HYDROXIDE

AQUEOUS 
AMMONIA

Sedimentation 
Solids Lift 

Station
To 

Sanitary

PRE-OZONE

To 
Distribution 

System

SODIUM 
HYPOCHLORITE

SODIUM 
HYPOCHLORITE

SODIUM 
HYPOCHLORITE

Solids Thickening 
and Dewatering 

(TBD)

Strainer Backw
ash

M
em

brane Backw
ash

GAC Backw
ash

BAC Backw
ash

Sedim
entation Solids

Central 
Well Field

South 
Well Field

To Disposal

Raw Water 
Blending Tank

Designates new or modified 
process or equipment

Ozone 
Disinfection 
Contactor

Plum Creek Water Purification Facility

Centrate

East Plum Creek Diversion (Source 1)

Sedalia Diversion (Source 3)

PCWRA Outfall (Source 2)

OZONE 
QUENCHINGOZONE

 
Figure 3. PCWPF updated Process Flow Diagram 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

11 

3.1 Ozone 
Ozone is a powerful oxidant with numerous treatment benefits including the oxidation of CECs, 
oxidation of complex organic matter to form more biodegradable compounds, reduction in color, 
improved downstream filter or membrane performance (reduced fouling), and disinfection credit for 
pathogens. Because of its many benefits, the use of ozone is widely accepted in a variety of potable 
water treatment applications. For the PCWPF, there are multiple ozone application points that balance 
the benefit to water quality, impact on downstream process(es), and the resulting size (and cost) of the 
ozone system. Bench top testing for the ozone demand and decay characteristics at the various 
application points was critical to estimate the size of the ozone system required as well as determining 
the possible formation of byproducts, such as bromate and n-nitrosodimethylamine (NDMA). 

A contact time of approximately 60 seconds is sufficient when ozone is applied at sub-residual doses for 
oxidation of organics. The proposed application point at PCWPF is the blended raw water due to the 
physical configuration of the flocculation/sedimentation basin and the filters. A sub-residual dose of 
ozone applied at the Raw Water Blending Tank will allow for ozone contact to occur upstream of the 
existing aerators. Since the TOC of the blended water will be highest at this point, the sub-residual dose 
will serve as a preliminary oxidation step to support downstream TOC removal (i.e., in 
flocculation/sedimentation) and biological degradation (in biological filtration). For potable reuse 
applications, ozone is typically dosed at an ozone to TOC ratio between 0.5-1.5 to break down organics 
and CECs. The results of the bench testing for this treatment step (as described in Appendix B) 
demonstrated that an ozone to TOC ratio of 0.5 was successful at breaking down organics without 
excessive formation of bromate and NDMA. 

A secondary ozone application point is also included upstream of the GAC contactors for disinfection as 
well as additional oxidation of CECs. At this point in the process, TOC will have been significantly 
reduced through floc/sed and BAC and therefore an ozone residual can be achieved at a reasonable 
dosage to achieve additional disinfection credits for the overall treatment process, as demonstrated at 
in bench testing. For example, a CT of 1 mg/L-min would provide 3 log virus and 1.5 log Giardia 
disinfection credit (at 5 deg. C). The downstream pressure available from the membranes would allow 
the pipeline contactor to be fit in either upstream or downstream of the GAC contactors. 

The use of ozone at multiple application points will efficiently and effectively make use of this chemical. 
The raw water application point is a critical pre-oxidation step prior to biofiltration. Ozone disinfection 
upstream of GAC is preferred since any biodegradable organic carbon created from the ozone will be 
removed by the GAC. Bromate formation potential is reduced due to average bromide concentrations 
less than 0.15 mg/L and pH in the range of 6.5-7.5. Bench testing indicated that bromate and NDMA 
formation was within acceptable levels.  

Ozone residual can be adjusted based on the disinfection target, impacting the residual at the end of the 
contactor. Since a short contact time is targeted due to site space limitations, quenching of the ozone 
residual prior to GAC must be included. Sodium bisulfite is a common ozone quenching agent that 
rapidly reacts with ozone in a 2.2:1 (sodium bisulfite to ozone) ratio. Other chemicals such as hydrogen 
peroxide may also be utilized for ozone quenching. Although hydrogen peroxide requires a lower dose 
ratio (0.6:1), the actual ratio required may vary based on pH and the presence of scavenger ions. In 
addition, hydrogen peroxide is an expensive and hazardous chemical and therefore sodium bisulfite is 
initially recommended for ozone residual quenching. Pilot testing is recommended to determine the 
ozone to sodium bisulfite ratio as well as to periodically check the formation of bromate and NDMA 
based on the variability of source water characteristics and treatment. Table 2 summarizes some of the 
key ozone system design assumptions. 

  



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

12   

Table 2. Ozone System Design Criteria Summary Table 

Item Units Value Notes 

Maximum Plant Flow mgd 6 Expandable to 12 MGD 

Raw Water Feed Point1 

TOC mg/L 4.0 Assumes 50% blending of Source 2 and existing supplies.  

Nitrite mg/L 0.1  

Ozone Dose mg/L 2.0 Based on bench testing results the optimal ratio was 
approximately 0.5:1 O3:DOC ratio. 

Ozone Feed Rate lb/d 100 At 6 mgd 

Post-Membrane Feed Point 

Post-BAC TOC mg/L 3.0 Assumes approximately 15% reduction through BAC. 

Target Ozone Residual mg/L 1.8 To provide 0.7 to 1.0 mg-min/L CT 

Ozone Dose mg/L 3.0 Based on bench testing results to maintain a 1.85 mg/L 
residual.  

Ozone Feed Rate (lb/d) lb/d 150 Used for system sizing purposes 

Contact Time min 0.5 To achieve a CT of approximately 1 mg/L-min 

General System Components 

LOX Storage Tank2 gal 3,000 Provides 15 days of storage at 250 lb/d usage 

Ozone generator maximum 
capacity 

lb/d 250 Generators have a 50:1 turndown capacity 

Number of generators # 2 1 duty and 1 standby 

Power kW 105 Maximum power draw for one generator  

Sodium bisulfite dose mg/L 2.5 Theoretical ratio is 2.2 

Sodium bisulfite storage gallons 1,600 For 30 days of storage at maximum dose and average flow 

1The ozone design criteria are based on the bench testing results for the 50:50 blend of Source 2 and current sources.   
2It is common to only provide a single LOX tank and storage capacity between 15-30 days. This is a readily available chemical 
locally and due to cryogenic storage considerations, it is important to not store excessive amounts of LOX. 

3.2 Raw Water Blending Tank 
A 1.0 million gallon Raw Water Blending Tank has been added at the beginning of the treatment process 
to provide mixing of the various source waters to be treated at the PCWPF. This volume will provide four 
hours of hydraulic retention time at the maximum plant flow rate of 6 mgd. This engineered buffer will 
provide homogenization of the sources as well as time for operators to respond to water quality 
deviations or process upsets that would require intervention or diversion. A small concrete structure will 
be added immediately upstream of the tank to provide a point for pre-ozone application.     



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

 13 

3.3 Aeration, Rapid Mix, Flocculation, and 
Sedimentation 

The existing aerators and rapid mix were not evaluated as part of this BDR. The existing flocculation and 
sedimentation process at PCWPF consists of a single train rated at 6 mgd and therefore no mechanical 
or structural modifications are required for this process as part of the facility upgrades. Bench testing 
was conducted to determine coagulant dose and optimal pH conditions for TOC removal of the 50:50 
blend of Source 2 and the current sources. Based on the bench testing, a ferric chloride dose of 60 mg/L 
without supplemental pH depression was selected for this pre-treatment process. Reference the bench 
testing results in the Appendix for coagulant doses tested. 

3.4 Biologically Active Carbon Filtration 
Retrofitting the PCWPF existing greensand filters to accommodate BAC filtration will provide multiple 
benefits including removal of some CECs as well as additional TOC and ammonia removal. Properly 
designed biological filters are also excellent particle and pathogen barriers, provided they are designed 
and operated to produce low filter effluent turbidity. The implementation of BAC filtration is a growing 
practice for potable water and potable reuse treatment because of these many benefits. Utilizing GAC 
for the biological filter media, as opposed to other filter media, is common to maximize biological 
growth on the filter media. Numerous drinking water facilities have implemented BAC as an alternative 
to conventional filtration with anthracite. The BAC for the PCWPF is proposed to accomplish the 
following treatment goals: 

• Organics removal – this includes TOC, DBP precursors, and taste and odor compounds. 

• CECs – Biofiltration can be an important barrier in a multi-faceted treatment approach for CEC 
management. 

• Ammonia removal – nitrification can be expected from aerobic biological filters. The removal of 
ammonia will depend on the variations in influent ammonia concentration and spikes in ammonia 
may not be well removed. Bench testing does not gauge the response to fluctuations in the influent 
ammonia concentration and the removal of ammonia should be monitored during pilot testing 
and/or at full scale.    

• Turbidity and particle removal – The relationship of filter media particle size and bed depth (L/D) 
should be at least 1,000-1,200 (or higher) for a dual media filter designed for particle removal 
efficiency. In order to receive pathogen removal credit, the filters must operate with turbidity less 
than 0.3 NTU greater than 95 percent of the time and never above 1 NTU. The use of filter to waste 
is an important operational tool to ensure that the filter effluent turbidity thresholds are not 
exceeded for treated flow passing downstream. Although most of the existing media will be 
replaced with GAC, a 6-9 inch layer of the greensand will be maintained as an additional particle 
barrier.  

• Iron and manganese – The majority of iron and manganese is currently removed through the 
flocculation/sedimentation process (in conjunction with pre-oxidation). Although the blended 
source water will be much lower in iron and manganese concentrations than the current sources, 
the existing treatment approach of pre-oxidation and removal through sedimentation will be 
maintained. Low levels of particulate iron or manganese may also be removed through the BAC 
filters similar to current operations.  

Utilizing ozone upstream of BAC has synergistic benefits as the ozone oxidizes many compounds and 
contaminants in the water into biodegradable organic compounds that are more readily metabolized 
through the filter. In addition to ozone, oxidants such as potassium permanganate and even low doses 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

14   

of chlorine have proven to enhance the performance of biofilters. The use of pre-oxidation upstream of 
biofilters is also important to control excessive biofilm on the BAC. A potassium permanganate addition 
point is available in the sedimentation collection channel and a sodium hypochlorite addition point will 
also be considered in this location. Sodium hypochlorite addition to the filter effluent (for backwash 
supply and upstream of the membranes) should also be implemented as operational tools.  

In order to efficiently utilize the existing greensand filter infrastructure, replacement of the top two feet 
of media (6 inches of anthracite and 1.5 feet of sand) with 3.5 feet of GAC, which will provide 
approximately 6.5 minutes of empty bed contact time (EBCT), at 6 mgd and all 4 filters online. This will 
raise the top of the media by 1.5 feet and will require raising the backwash troughs 9 inches. With this 
media configuration, WesTech has confirmed that the backwash troughs may be raised without 
impacting hydraulics for filtration or backwashing. Since the GAC has a much lower specific gravity than 
sand (or anthracite) position control must be added to the effluent control valves to control the 
backwash flow. This will also allow for low and high rate backwash for the GAC media. WesTech has also 
confirmed that the existing nozzle/plenum underdrain assembly in these filters is well suited for 
biological filtration. In fact, the equipment installed at the PCWPF is what the vendor recommends for 
tertiary wastewater treatment applications. 

EBCTs between 4 to 5 minutes in biofilters have been demonstrated to achieve 80 to 95 percent of the 
biological treatment that will occur in a BAC process. If only 2 feet of GAC was installed (requiring no 
modifications to the backwash troughs) the EBCT would be 3.7 minutes. Figure 4 depicts a study where 
detention times of 10 to 40 minutes were evaluated with only marginal improvement in effluent quality 
at the O3:TOC ratios relevant in this project. Calculated removals of the biodegradable fraction of TOC in 
the biofilters with an EBCT of 4 minutes ranged from 88 to 97 percent. Increasing the EBCT to 10 or 20 
minutes resulted in increases in the calculated biodegradable TOC removal of 3 to 12 percent (Bouwer, 
1995). However, removal of certain classes of compounds of emerging concern, taste and odor 
compounds or other secondary substrates may be significantly increased at longer EBCTs (i.e., greater 
than 5 minutes).  

Carlson (1996) observed approximately the same results. An EBCT of 5 minutes was capable of removing 
greater than 80 percent of the biodegradable portion of the DOC. For an aerobic biological drinking 
water filter, a 5-minute EBCT is typically considered to be optimal from a treatment and cost efficiency 
standpoint.  

 
Figure 4. TOC Removal profiles in biofilters with ozone does of 0.36 mg O3/mg TOC (a) and 1.6 mg O3/mg TOC (b) 

(Melin and Odegaard, 2006). 

EBCT (min) EBCT (min) 



PCWPF EXPANSION – BASIS OF DESIGN REPORT 

 15 

After an initial adsorption period (likely less than three to six months), the GAC will lose its adsorptive 
capacity for TOC; however, in a much shorter period of time, the biological community will become 
established for removal of the water quality parameters previously discussed. Table 3 summarizes the 
design assumptions for the BAC filter modifications.  

Table 3. BAC Filter Modifications Design Criteria Summary Table 

Item Units Value Notes 

Filter Cell Size Sf 256  

Number of Filter Cells # 4  

Filter Loading Rate1 gpm/sf 5.42 At 6 mgd and one filter in backwash (firm capacity) 

Max Treatment Capacity mgd 6.45 With all filters in service (from WesTech) 

Firm Treatment Capacity mgd 4.84 With 1 filter out of service (from WesTech) 

GAC Media Depth ft 3.5 Approximately 1.2 mm GAC 

Sand Media Depth ft 0.5 Existing 0.45-0.55 mm sand 

Empty Bed Contact Time min 6.5 For GAC media only 

L/D mm/mm 1,200 1,000-1,200 is necessary for proper particle removal 

Backwash Rate (maximum) gpm/sf 20 Will vary based on water temperature and differential 
level between the effluent weir and the backwash trough 

GAC Media Expansion During 
Backwash 

% 20-30% This equates to 0.7 to 1.1 ft of expansion at high water 
temperature.  

1CDPHE requires approval and pilot or full scale demonstration for filter loading rates over 5 gpm/sf. 